

Sample No.28
Date 2022-12-06
Duration 79.85
Type Alloy
Units %

		Error
Mg	0.001	0.001
Al	0	0.338
Ti	0	0.003
V	0.061	0.005
Cr	16.435	0.06
Mn	0.98	0.045
Fe	69.113	0.269
Co	0.339	0.059
Ni	10.087	0.105
Cu	0.316	0.023
Zn	0	0.006
Se	0	0.002
Zr	0	0.001
Nb	0.032	0.002
Mo	2.113	0.019
Ru	0	0.001
Pd	0	0.004
Ag	0	0.004
Cd	0	0.004
Sn	0.015	0.004
Sb	0	0.005
W	0.103	0.019
Au	0	0.001
Pb	0	0.002
Bi	0	0.002